-

Wastewater—Operations

=.
= SHELF
= :
=23 Wastewater Technical Assistance
=9 Assessment Report
=
l /
for the
Kingston Wastewater Treatment Plant
Kingston, Tennessee
and the
University of Tennessee
Municipal Technical Advisory Service
=
g August, 1995
i
O
=
1]
§ 'EB
g.
A
Jgesér:: 0CT 30 1 Spur water and wastewater partner



PROFESSIONAL
SERVICES GROUP, INC.

September 4, 1995

Ms. Sharon L. Rollins, P.E.
Senior Consultant

University of Tennessee - MTAS
226 Capitol Boulevard, Suite 402
Nashville, TN 37219-1804

/

Re: Wastewater Technical Assistance Services - MTAS
ASSESSMENT Report for Kingston, TN

Dear Ms. Rollins:

Please find enclosed, your copy of the ASSESSMENT report prepared by Professional Services
[...]
The ability to maintain a viable sewer collection and treatment system with sufficient capacity to
accommodate the existing population remains an important issue for the City of Kingston. An
equally important issue appears to be the need to develop and implement a well defined technical
plan which has municipality approved fiscal strategies in place to upgrade the sewer collection
system and expand the treatment plant to handle the current and anticipated levels of residential,
commercial, and industrial growth.

Accordingly, a thorough tour and inspection of the collection system was performed to generally
assess from our field observations, any potential performance limiting factor(s) in the sewered
sections of the City with respect to these critical capacity and growth issues. We also utilized the
recently updated sewer piping map, as well as recent plant flow and precipitation records and
topographical map to complete our assessment of the collection system, described in detail in a
later section of this report.



Our review of the sixteen (16) months of most recent daily operating data for flows at the
Kingston WWTP indicated continued problems with moderate/severe infiltration and inflow (I/1).
During this period of time, a total of twelve (12) bypasses occurred during the months of February
through April, 1994 which constituted violations of the City’s National Pollutant Discharge
Elimination System (NPDES) permit. As defined by TDEC, a ‘bypass’ is the diversion of
wastewater from any portion of a treatment facility or collection system. These bypasses occurred
during sustained period of heavy precipitation and excessive I/I, which produced treatment plant
flows in excess of 2.00 MGD as the result of potentially numerous leaky manholes, damaged
and/or broken lines and covers, lift station equipment malfunctions etc. in the collection system.

As summarized in Table 1, our review of the hydraulic loadings to the Kingston WWTP for the
period of operation between January, 1994 through April, 1995 indicates that moderate to severe
/I problems did occur. A corresponding review of monthly process control data and Discharge
Monitoring Reports (DMRs) were used to prepare weekly histograms of the effluent quality for
the conventional parameters of BOD; and TSS (see Figures II-5 and II-6). Histograms were also
prepared to compare the number of reported bypasses to the daily levels of rainfall precipitation
and plant influent flows, as well as the monthly average variance between the plant influent and
effluent flows (see Figures I1-3 and I1-4). Based upon these plots, an assessment could be made
as to the level of reported NPDES permit compliance during these periods of operation when
erratic and sudden increases in flows were experienced at the WWTP,

Specifically, Figure II-1 illustrates the levels of weekly influent flows as compared to the design
capacity of 1.00 MGD. Figure II-2 shows the direct correlation between total weekly rainfall
precipitation (inches) and plant influent flow (mgd). This plot also shows the bypass periods in
early 1994 when sustained hydraulic loadings resulted in weekly plant flows which exceeded 1.00
MGD. However, no bypasses were reported during early 1995 when weekly plant flows also
exceeded 1.00 MGD. Figure 11-3 shows that no significant problems with deterioration of effluent
quality or NPDES permit compliance for BOD; and TSS occurred during the high I/I periods and
sustained peak influent flow conditions. Figure II-4 shows that monthly average effluent flows
exceed influent flows, which could indicate that plant bypasses still occur on an intermittent and
potentially frequent basis. It is also recognized that a portion of the flow variance can be
attributed to the time difference for totalization attributed to the hydraulic detention time between
flow meters and any inaccuracies in the monitoring and recording instrumentation, '

Accordingly, our assessment is that an adequate level of process control in the biological treatment
system was maintained and associated effluent quality deterioration minimized, due to the
operation of the swirl device at the headworks of the treatment plant when influent flows exceeded
700 gpm (1.01 MGD). However, the recorded number of actual bypasses of the secondary
treatment system when the swirl device should have been operational for high plant influent flows
(greater than 1.01 MGD), were not reflected as required by the NPDES permit on the TDEC
Monthly Operations Reports or reported in the DMRS. Thus, the actual permit compliance and
operational impacts of the existing collection system on the treatment plant may not be fully
identified or accurately reflected by the plant operations and regulatory reports.

3



KINGSTON, TN WWTP
WASTEWATER INFILTRATION/INFLOW

TABLE 1
MONTH TOTL FLOW | AVG FLOW PEAK FLOW | PK FACTOR
MG MGD MGD RATIO
Jan ‘94 26.08 0.841 1.534 1.82
Feb ‘94 29.43 1.051 1.875 1.78
Mar ‘94 95.12 1.133 2.297 2.03
Apr ‘94 36.70 1.184 2.184 1.84
May ‘94 16.73 0.541 0.899 1.66
Jun ‘94 1762 0.587 0.931 1.59
Jul ‘94 18.07 0.583 0.946 1.62
Aug ‘94 17.18 0.554 0.720 1.30
Sep ‘94 15.39 0.513 0.654 1.27
Oct 94 14.10 0.455 0.598 1:31
Nov "94 14.80 0.493 1.139 23l
Dec '94 18.33 0.611 1815 2.48
Jan ‘95 27.67 0.892 1.991 2.5
Feb ‘95 18.52 0.661 1.515 2:29
Mar ‘95 21.00 0.677 1.853 2.74
Apr ‘95 15.06 0.502 1.086 2:16
Average 21.36 0.705 1.359 1.90
Maximum 36.70 1.184 2.297 2.74
Design 31.25 1.000 2.000 2.00
L___Capacity 68.3% 70.5 % 68.0 % 82.5 %




A peaking factor, defined as the ratio of the instantaneous daily peak flow to the average daily
flow, greater than 1.50 is typical of moderate 1/ problems and peak flow ratios greater than the
design value of 2,00, indicates high or excessive I/I problems. As can be seen in recent monthly
data at Kingston, the average peak factor was 1.90, with eighty percent (80%) of the months
showing values well above 1.50. Additionally, seven (7) of the spring time months in the past
two years showed high I/T problems, with peak flow ratios equal to or exceeding a value of 2.00.
The total, average daily, and peak daily flows for the past sixteen (16) months all show a
consistent average utilization of sixty-nine percent (69%) of the design capacity for the Kingston
WWTP. Monthly flows were observed to exceed the daily average and peak flows of 1.00 and
2.00 MGD, respectively.

The most important assessment of the Kingston wastewater I/I analysis are the maximum monthly
average and peak daily hydraulic loadings of 1.18 and 2.30 MGD, which are both above the
respective design capacity loadings of 1.00 and 2.00 MGD. These flow values strongly indicate
continued 1/I problems in the collection system and the continued need to rehabilitate old sewer
pipes and upgrade the transmission and pumping system. These type of high flows at the
treatment plant produces a hydraulically overloaded and stressful operating condition, with a
resultant bypass in secondary treatment of a substantial portion of the flow, high risk in loss of
process control in the biological treatment system, deteriorated effluent quality, and NPDES
permit violations. Additionally, the influx of stormwater from surface and ground sources also
consumes current collection system and treatment plant flow capacity, which otherwise would be
available for additional community growth and/or expansion of sewered customers.

Wastewater Treatment Plant

The Kingston WWTP is an extended aeration activated sludge plant which provide secondary
treatment using an oxidation ditch manufactured by Lakeside Equipment Corporation, Inc. This
race track oblong-shaped secondary treatment system provides aeration of suspended biological
growth system (activated sludge) using rotors. Circular clarifiers provide separation of the
biological solids from the wastewater after the treatment in the oxidation ditch. The oxidation
ditch was designed to remove both carbonaceous (BOD) and suspended (SS) matter from the
wastewater as an extended aeration secondary treatment system. The Kingston WWTP uses a
swirl device at the headworks to bypass influent flows to the effluent wet well which exceed 700
gpm (1.01 MGD) and preliminary treatment for debris, grit and grease removal. Additional liquid
treatment facilities utilized at the Kingston WWTP include influent and effluent flow
metering/sampling, disinfection and outfall discharge.

Waste secondary biosolids are stabilized via aerobic sludge digestion and dewatered using outdoor
drying beds. The City of Kingston is pursuing the replacement of this gravimetric filtration and
evaporative drying method of dewatering with a liquid land application program (LAP) using a
contract hauler to transport by pumper truck to approved application sites for beneficial use on
agricultural farms as a soil conditioner and natural organic fertilizer.

5



The secondary treatment units consist of a rectangular shaped oxidation ditch with circular ends
and two (2) rotating-type blade aerators designed to treat a total average daily wastewater flow of
1.00 million gallons per day (MGD). The WWTP is also designed to handle a maximum daily
flow of 2.00 MGD during normal wet weather periods of time. Preliminary and secondary
treatment are used to provide removal of inorganics, organics and solids. The size and complexity
of the Kingston WWTP requires a Grade I! certified wastewater treatment plant operator to
supervise the daily plant operations and the sewer collection system requires a Grade I certified
collection system operator.

The size reduced engineering drawing shown in Appendix I as Figure I-2, depicts the flow
patterns and unit processes at the Kingston WWTP. The treatment plant was designed to operate
in the extended aeration mode of operation using the Lakeside Equipment Corp. oxidation ditch
activated sludge system. As shown in Figure I-2, the raw wastewater enters the treatment plant
by gravity from a force main and combined manhole and is discharged into a swirl device.
Normal dry weather flows will pass through the swirl device to the preliminary treatment system,
which contains a bar screen, aerated grit and grease removal chamber, influent flow meter and
automatic sampler. During storm events which cause wet weather flows to exceed 700 gpm or
1.01 MGD, the diluted raw wastewater overflows in the swirl device to the bypass line, which
directs the flow to the effluent wetwell for chlorination, prior to outfall discharge.

Large influent debris and solid particles are manually raked and removed from the inclined
mechanical bar screen to prevent plugging of downstream piping and protect from damage of
equipment. During our plant inspections, we observed this mechanical bar screen to be broken
and out of service. Mr. McClure indicated that this piece of equipment is frequently broken with
the most recent problem of jammed flights and broken chain resulting in it being out of service
for more than three (3) months. The operability of this piece of equipment has been unreliable
and problematic for several years and its frequent out of service status was noted as a deficiency
by TDEC in their January, 1995 Compliance Evaluation Inspection report. In that report, TDEC
recommended to the City that an alternate method or equipment be considered to screen the
influent wastewater to address this on-going problem.

The raw wastewater flows through an aerated rectangular grit separator and grease removal
chamber. An air diffuser system maintains organic material suspension in the wastewater flow
while grit eductors and a dewatering screen remove the settled inert material from the bottom of
the chamber and discharges the inorganic solids into an uncovered container. The floating grease
and scum are manually skimmed from the aerated chamber and also discharged in the uncovered
container with the screenings. The container of screenings, grit, grease, and other debris are
hauled off by an outside contractor and properly disposed in the Roane County sanitary landfill.

The influent flow meter, consisting of a channel and parshall flume with a flow sensor, measures
and totalizes the treated raw wastewater flow. The bypass flow of wastewater during storm or wet
weather events from the swirl device to the effluent wet well is not measured on the influent side,
but monitored by the effluent flow meter. The influent flow sensor and meter during our plant

6



inspections appeared to be relatively new and it was observed to be functioning properly. An
automatic composite sampler collects a composite during off-duty hours (3 p.m. to 7 a.m.) from
the influent channel on a time-proportioned basis and the sample analyzed for BOD; and SS.

The preliminary treated wastewater flows by gravity to the biological system for activated sludge
treatment. This suspended growth biological treatment process oxidizes and removes both organic
matter and suspended solids in one (1) oxidation ditch. The oxidation ditch is equipped at each
circular end with a longitudinal and rotating blade-type air diffuser system using two (2) rotors
to diffuse oxygen required for the microbial biomass to metabolize and breakdown (oxidize) the
organic matter and suspended solids in the wastewater flow. The aerated biomass (mixed liquor)
from the oxidation ditch is discharged to two (2) circular secondary clarifiers. The oxidized
biosolids are settled from the wastewater flow in the secondary clarifiers and the effluent is
discharged over weirs into an effluent wetwell where it is sampled, prior to disinfection.

An automatic sampler is also programmed on a sixteen (16) hour composite basis using a time-
proportioned signal to monitor and sample the pre-chlorinated effluent. An ultrasonic type in-line
flow meter with a bubbler system is installed in the effluent force main to measure the flow and
send a signal to a remote recorder. Chlorine is introduced into the effluent force main and the
transport time from the treatment plant to the outfall discharge serves as the contact time for
disinfection of the wastewater flow. Chlorine is stored in one-ton cylinders and inventory is
measured by a weight scale. The chlorine gas is metered with the use of a chlorinator and injected
into the effluent force main using a piping diffuser system. The feed of chlorine is controlled by
the operation of the effluent wetwell pumps, which operates intermittently based on an automatic
level control system. The flow meter, sampled, and chlorinated effluent is transported and
discharged from the sixteen inch (16") force main at Outfall No. 001 into the Clinch River.

The oxidized biosolids which settle to the bottom of the secondary clarifiers are plowed and
discharged via hydrostatic pressure to a solids wetwell. A high proportion of the biological solids
from the clarifiers are returned to the oxidation ditch via centrifugal pumps to maintain a highly
active concentration of biomass under aeration for carbonaceous oxidation (BOD; removal) and
solids treatment (SS removal) of the influent wastewater. A portion of the oxidized and clarified
solids from the wetwell are pumped as wasted solids to the two (2) aerobic digesters for further
stabilization and processing. Scum and any floating solids in the clarifiers are manually skimmed,
collected and discharged to the solids wet well and then pumped to the aerobic digesters for
further processing and disposal.

The stabilized solids in the aerobic digesters are periodically thickened by turning off the aeration
blowers and diffuser system in the tanks, which allows for gravimetric settling. The settled
digested solids are pumped to the outside drying beds for gravity drainage and evaporative drying,
The digester supernatant is returned to the on-site influent pump station. The drying bed solids
are staged on a concrete storage pad and periodically hauled off-site by an outside contractor to
the Roane County sanitary landfill.



Due to the poor drainage and dewatering performance of the outside drying beds, the City of
Kingston was in the process during our plant inspections of obtaining land application permits for
beneficial disposal and utilization of digested liquid biosolids. An engineering consultant from
Knoxville had been retained by the City to prepare the permits and develop a liquid land
application program (LAP). From our inspections of the existing facilities, it appeared that
modifications to the aerobic digester piping and the addition of lime or alkaline stabilization
facilities may be required at the Kingston WWTP to implement this disposal alternative and
achieve compliance with 40 CFR Part 503 Regulations. Agricultural lime is often used by
treatment plants to achieve the Part 503 stabilization criteria for pathogen and vector attraction
reduction, as well as control the soil pH of the biosolids applied farm land. Other parameters
would be required to be monitored and records kept on total and volatile solids content, heavy
metals concentrations, fecal coliform density, and nutrients (NPK) levels of the stabilized liquid
biosolids. Retention time, temperature, dissolved oxygen and pH operating controls would be
required to demonstrate the aerobic digesters as a Process to Significantly Reduce Pathogens
(PSRP) as required by 40 CFR Part 257 and 40 CFR Part 503.

NPDES Permit Requirements

The treated effluent from the Kingston WWTP is discharged from Outfall No. 001 at mile 0.28
of the Clinch River. The National Pollution Discharge Elimination System (NPDES) permit
parameters for this facility were based on the assimilative capacity of the receiving stream and its
ability to handle wastewater discharges. The stream classification for the Clinch River includes
domestic and industrial water supply, fish and aquatic life, recreation, irrigation, livestock
watering and wildlife uses. In-stream concentration criteria were used as the rationale for
establishing final effluent standards for dissolved oxygen (DO) protection and total chlorine
residual (TCR) limits at the design flow of 1.00 MGD. Kingston received a DRAFT copy in
their NPDES permit (No. TN0061701), which was finalized and became effective August 31,
1992 with the following regulated parameters:



KINGSTON, TN WWTP

NPDES PERMIT REQUIREMENTS

TABLE 2

Permit Parameter

Effluent Limitation

Organic Matter (BODj)
Suspended Solids (SS)

Organics Removal (BOD;)
Solids Removal (SS)

Settleable Solids (Set.S)
Dissolved Oxygen (DO)
pH

Fecal Coliform (FC)
Total Chlorine Residual (TCR)

30.0/45.0 mg/L (avg./max.)
30.0/45.0 mg/L (avg./max.)

40/85 % (min./avg.)
40/85 % (min./avg.)

1.0 ml/L (maximum)
1.0 mg/L (minimum)

6.0 - 9.0 s.u. (min. and max.)

200/1000 #/100 ml (avg./max.)
1.80 mg/L. (maximum)

Monthly average limits for the above concentrations are based on a design flow of 1.00 MGD.
The City of Kingston is exempt from submitting an industrial user surveys to the Division in
accordance with 40 CFR Part 402.8 for the development of an Industrial Pretreatment Program
(IPP) since NPDES permit is based upon domestic wastewater with no industrial waste discharges.

PERMIT COMPLIANCE ASSESSMENT

Presented in Table II-1, is a summary of the NPDES compliance performance for the sixteen (16)
month period of January, 1994 through April, 1995 for the permit parameters and effluent
limitations summarized in Table 2. As shown in this table and Figures II-5 through II-8, no
NPDES permit compliance violations occurred for the conventional parameters of BOD;, TSS
and fecal coliform. Only one (1) permit violation occurred in December, 1994 with an effluent
TCR concentration of 2.0 mg/L, which exceeded the NPDES limit of 1.8 mg/L. Additionally,
a detailed review of the influent and effluent hydraulic loadings revealed a total of twelve (12)
plant bypasses, which occurred over three (3) consecutive months between February and April,
1994. Eight (8) plant bypasses were recorded during a ten (10) day period in April, 1994 when
a total of seven and half inches (7.5") of rainfall were experienced at the treatment plant. The
[...]
back-siphoning of solids in the diffusers and headers and thus plugging when periodically turned
off for supernating and thickening purposes. We do not recommend intentional plugging of every
other diffuser in the digesters as suggested in the J.R. Wauford Engineering report as an attempt
to alleviate the clogging of the existing diffusers. This plugging problem may be a combination
of inadequate mechanical driving force from reduced air supply (caused by the leaks), as well as
some back-siphoning from no diffuser caps or bleed-off abilities in the air piping.

Typically, a well aerated digester with a DO residual in the bulk liquid solids will range between
1.0 and 2.0 mg/L. As shown in Table 4, the average DO was 1.7 mg/L, with a normal operating
range recorded between 0.3 and 3.6 mg/L. There were many weeks when the measured digester
DO was below the minimum desired value of 1.0 mg/L, which could be attributed to inadequate
air supply (leaks) and poor oxygen transfer (plugged diffusers). Low DO environment will
correspondingly decrease the digestion efficiency of total and volatile solids. The average solids
concentration during the sixteen (16) month period of operation between January, 1994 and April,
1995 was approximately 28,500 mg/L or 2.85 % TS, with a volatile fraction of thirty-seven
percent (37 % VS).

50



Additionally, the City’s reluctance to pay the tipping fee of $33.50 per ton at the Roane County
landfill for disposal of dried cake solids has also inhibited the proper and timely disposal of
biosolids from the Kingston WWTP. We generally concur with the specific recommendations
concerning the operability problems and poor performance of the drying beds. Additionally, we
support Wauford’s and TDEC’s recommendations that an alternate method of biosolids disposal
than landfill, which promotes beneficial use of the biosolids, i.e. land application should be
implemented and in a manner which achieves full compliance with 40 CFR Part 503 Regulations.

The desired alternative approach of hauling liquid biosolids to a liquid pumper/spreading truck
for land application will require demonstration by the Kingston WWTP of achieving compliance
with both 40 CFR Part 503 and 40 CFR Part 257 for acceptable biosolids stabilization, metal
content, pathogen and vector attraction reduction as a Class B wastewater residual. While direct
pumping of stabilized biosolids from the digesters to a spreading truck will allow for the increased
frequency of disposal, the utilization of the drying beds for continued biosolids dewatering and
disposal of dried cake using a farm spreader on agricultural land should also be considered in the
application permits to allow maximum flexibility and biosolids disposal capacity at the Kingston
WWTP. Discussions with the treatment plant staff also indicated that the City would initially
contract the hauling and spreading services to a local outside commercial hauler as a more cost
effective approach than purchasing its own tanker truck for in-house hauling and application. Mr.
Gene McClure indicated that a local hauler owns a 1,000 gallon tanker, which could spread the
liquid biosolids at an estimated contract rate of $90/load or 9 cents per gallon.

Beneficial use of biosolids requires the preparation of a wastewater residual which is safe and
suitable for application to the land. 40 CFR Part 257 requires that the biosolid be stabilized, prior
to disposal using a ‘ Process to Significantly Reduce Pathogens’ (PSRP), i.e. the aerobic digesters.
The purpose of aerobic sludge digestion is to reduce the mass (Ibs) of solids which must be
disposed of via land application and also stabilize the biosolids to reduce pathogens, control
vectors, and prevent odors. PSRP requires a minimum % VS reduction of thirty-eight percent (38
%) to ensure proper pathogen reduction and vector attraction reduction for land application of the
liquid or dried biosolids as a Class B wastewater residual. This will require the additional routine
measurement, i.e. twice per week, of the inlet and outlet %VS content of the biosolids to
determine stabilization efficiency and document compliance with the PSRP requirements for
digestion and disposal. Presently, the % VS of the biosolids under aeration are measured 2/wk.

40 CFR Part 503 Regulations requires various management practices, monitoring, record keeping,
and annual reporting to be implemented by treatment plants (greater than 1 MGD) who land apply
Class B wastewater residuals. The sections of the Regulations which will apply to Kingston
WWTP include the General Provisions (Subpart A), Land Application (Subpart B) and Pathogen
and Vector Attraction Reduction (Subpart D). Additionally, other municipalities in Tennessee
who land apply biosolids also have requirements found in Part III, Section C of their NPDES
permits which require the submittal of a monthly report to TDEC for the quantity of disposed wet
biosolids (gallons), the dry weight of the biosolids (tons), the volatile solids reduction (% VS), and
the ultimate disposal site locations and field application practices.

52



Pathogen reduction requirements for a Class B wastewater residual can be accomplished with the
PSRP of thirty-eight percent (38 %) volatile solids reduction in the aerobic digesters or an
allowable fecal coliform (indicator organism) density of less than 2,000,000 MPN per gram of
total solids on a dry weight basis. Vector attraction reduction is also accomplished by the same
volatile solids reduction criteria. If 38% VS reduction is not achieved in the aerobic digesters,
then alkaline treatment can be achieved by adding an alkaline material, i.e. lime or kiln dust to
raise the pH of the biosolids above 12.0 s.u. for a period of two (2) hours and maintaining the pH
above 11.5 s.u. for an additional twenty-two (22) hours. Records must also be kept on the
stabilization, pathogen reduction and vector attraction reduction practices, as well as the land and
crop usage controls when application occurs. Record keeping requirements for Class B pathogen
reduction for PSRP using aerobic digestion include DO concentration, % VS before and after
digestion, SRT of biosolids in digester and logs showing temperature for a minimum period of
time of forty (40) days at 20 deg. C or a period of sixty (60) days at 15 deg. C. Option 1 for
record keeping requirements for vector attraction reduction require measurement of the dry weight
(mg/kg) volatile solids concentration of the inlet and outlet biosolids and calculation showing the
thirty-eight percent (38 %) reduction in the digesters, which may be a problem for Kingston.

The dry weight concentration of heavy metals of the biosolids for a Class B wastewater residuals
must also be below the pollutant concentration limits found in Table 3 of the Part 503 Regulations.
Our review of the liquid biosolids sample collected on February 27, 1995 and analyzed by an
outside commercial laboratory in Mt. Juliet, TN showed the heavy metals tested (cadmium,
copper, lead, nickel, and zinc) were well below the Table 3 concentration limits. The other
metals listed in Table 3, which were not analyzed in the February sample include arsenic,
mercury, molybdenum, and selenium. Another liquid biosolids from the outlet of the digesters
should be sampled and a full background test of all metals and fecal coliform bacteria be analyzed
to assess the level of compliance with 40 CFR Part 503 Regulations. When biosolids are applied
to the land, nitrogen analysis must also be conducted at the same frequency as the metals testing.
Based upon the projected annual biosolids disposal amount of approximately 75 dry tons per year
(720,000 gallons at 2.5 %TS), the required monitoring frequency will be once per year.

Agricultural lime or kiln dust may be required for elevating the pH to ensure that the proper soil
pH of greater than 7.0 s.u. is achieved at the application sites. Most alkaline products, such as
lime or cement kiln dust can be delivered in bags or bulk as a dry product for an estimated price
of $30 to 40 per ton of material. Regardless of the selected alkaline material type, it must be
handled with care and caution because of the very high pH and associated safety concerns with
caustic materials. If PSRP is not reliably achieved with the aerobic digesters and alkaline
stabilization is used by Kingston to achieve pathogen reduction and vector attraction reduction
requirements, then the pH of the biosolids must be first increased above 12.0 s.u. for at least two
(2) consecutive hours and then incorporated into the soil within six (6) hours of the liquid
biosolids being sprayed on the land. Otherwise, to meet vector attraction reduction criteria, the
pH of the biosolids must be maintained above 11.5 s.u. for at least twenty-two (22) consecutive
hours, once pathogen reduction at the higher pH of 12.0 s.u. has been achieved. Alkaline
stabilization will require a well defined strategy for digestion, storage, hauling, and application.

53



PROCESS/OPERATIONAL CONTROL ASSESSMENT

Process control at the Kingston WWTP is primarily based on monitoring the oxidation ditch for
various conventional process control parameters, i.e. pH, temperature, DO, MLSS, and Settl. on
a five (5) days per week (M-F) schedule. The aerobic digester is monitored twice per week and
the biosolids in the tank analyzed for pH, temperature, DO, MLSS, and VSS. The other
parameters listed on the monthly TDEC Operations Report show the required NPDES permit
influent and effluent parameters are routinely monitored and reported. No process control
monitoring and routine adjustments appears to be applied specifically for the clarification,
chlorination, and polymer addition/drying bed processes. A well defined process control program
will be need to be developed for the proper monitor and recordkeeping of land application of
liquid or dried biosolids.

Addition of several important and key operational variables should be considered for the Kingston
WWTP, as listed herein:

Secondary influent BOD; and SS (1/week)

Volatile suspended solids content of mixed-liquor in oxidation ditch (1/week)
Dissolved oxygen depletion in 5 or 10 minutes for MLSS in oxidation ditch (1/week)
Depth of sludge blanket in secondary clarifiers (7/week)

Suspended solids content of return activated sludge stream (2/week)

Total and volatile solids content of inlet and outlet digester solids (withdrawal days)
Total and volatile solids content of filter bed dried solids (disposal days)

c © 0 O O o O

The measurement of the aforementioned operational variables will allow for the determination of
the following critical process control parameters:

Secondary Organic Loading Rate (Ibs BOD, /1000 ft*/dy)
Oxidation Ditch Oxygen Uptake Rate (mg O,/L/hr)

Food to Microorganism Ratio (Ib BOD; /Ib MLVSS/dy)
Aerobic Solids Retention Times (days)

Secondary Clarifier Thickening (mg/L RAS/ mg/L MLSS)
Digester Total and Volatile Solids Reduction (% Red.)
Drying Bed Total and Volatile Solids Reduction (% Red.)

O 0000 0 o0

For the routine process measurements and treatment parameters in place at the Kingston WWTP,
an appropriate emphasis is placed on the analysis of influent and effluent quality for the purposes
of monitoring NPDES permit compliance. However, a daily process control monitoring program
(including weekends), which includes daily solids measurements of the secondary clarifiers should
be implemented so that necessary control adjustments and/or corrective actions can be initiated
more routinely and responsively to changing operating conditions with the benefit an improved
level of NPDES permit compliance and compliance with the 40 CFR Part 503 Regulations for
beneficial use and disposal of biosolids.

54



MAINTENANCE AND EQUIPMENT ASSESSMENT

The most critical process equipment at the Kingston WWTP appeared to be in operation and
functioning properly. However, we observed many important pieces of equipment which were
broken, needing some type of corrective maintenance and/or out of service, including the
mechanical bar screen, influent sampler refrigerator, clarifiers scum skimmers, digester air supply
line, digester aeration diffusers, and drying bed media. Mr. McClure communicated his concerns
of the lack of healthy wastewater staff to properly respond to maintenance problems with the
pumping stations and the treatment plant. Our observations of the productivity level of the
treatment plant staff also support this concern, which is clearly evident in the poor levels of
facility maintenance and housekeeping activities at the lift stations and treatment plant. The
housekeeping and cleanliness of the lift stations and buildings at the treatment plant were poor and
exhibited a general lack of concern to the affected equipment and processes, as illustrated by
various observations described in the following paragraph.

Dried plastics and other debris were observed to be caught on the overflow weir of the swirl
device, with hosing strewn on the steps of the observation platform. Trash was observed on the
ground around the grit chamber and backside of the bar screen. Pink chipped paint and rust was
readily apparent for this equipment, with hosing loosely strung around barscreen and dumpster
area. The grit blower room and influent sampler area was very dusty and dirty with cob webs and
old equipment, i.e. filters, spare chains, boxes, old chair, electrical switches etc. strewnly loosely
on the floor. One of the floor drains was plugged to the rotor pits of the oxidation ditch and the
pit was full of water and debris. Polymer room on backside of digesters was dirty with towels,
broken handles and shovels on floor, and the entrance to the Office/Laboratory Building had an
uncoiled spray hose strewn on the sidewalk as well as a full trash bucket, cigarette butts, and
broom and shovels. These plant conditions do not give a positive appearance or indicate a proper
level of attention and care for the City’s treatment plant equipment and facilities. We did observe
the plant grounds to be mowed with the office and laboratory, and cleaning supplies area to be
clean, orderly, and organized.

However, our assessment is that the Kingston WWTP staff do attempt to place an emphasis on
scheduled preventative maintenance (PM) to minimize costly corrective maintenance and repairs.
A daily equipment checklist is used for evaluating the general operability of the treatment plant,
This list includes swirl, bar screen/conveyor, grit chamber/screen, dumpster, parshall flume,
oxidation ditch rotors, clarifier collectors, clarifier scum removal, RAS and effluent pumps,
blowers, digesters, polymer system, drying beds, on-site pump station, samplers, and flow meters.
Mr. McClure indicated that this equipment receives a full PM service, i.e. greasing, oil changes,
filters, belts, etc. at the first of every third month. We observed some spare parts on-site (i.e.
grease, belts, filters) for implementing a preventative and predictive maintenance program.
However, we observed no detailed written log or records of a preventative or predictive
maintenance program. The card files used for the PM program and all other maintenance records
were destroyed in the recent fire that occurred in one of the storage rooms of the Office Building.

55



Mr. McClure indicated that the treatment plant staff is continuously in a ‘catch-up’ mode in
performing corrective maintenance repairs. Maintenance work orders are not issued in the plant
to track and record equipment histories, repair tasks, priorities, spare parts, preventative
maintenance schedules, and costs. Accordingly, we recommend that an emphasis be placed on
developing a documented and functional maintenance program, which is essential in protecting
the existing equipment at the plant, achieving maximum treatment performance and capacity from
these facilities, planning for capital repairs or replacement of equipment, and supporting
documentation for future plant expansions or the need for hiring skilled mechanical and electrical